Garden Power Service

Technical Information

Erbauer EBCP41
41.2cc Brush Cutter

Parts Manual

Apelson






41




1|GP0000006886 20062709|SCREW - M5x20 $$$
2|GP0000006887 20067769|AIRBOX COVER
3|GP0000006888 20055803 |WASHER $55
4/GP0000006889 20058868|AIR FILTER
5|GP0000006890 20061072 |SCREW - M5x45 $S$
7|GP0000006891 20053970|AIRBOX HOUSING
8[GP0000006892 20054909(CARBURETTOR - WALBRO WT-1205
9(GP0000006893 20061082 |SCREW - M5x25
10 20050665 20050665 |RUBBER GASKET
11{GP0000006894 20070293 |CARBURETTOR MOUNT
12 20055742 20055742 (SCREW - ST4x10
13{GP0000006895 20051083 |INLET GASKET
14{GP0000006896 20064903 (CHOKE LEVER
15{GP0000006897 20082107 (SHROUD
16 20054547 20054547SCREW
17{GP0000006898 20067736|SPARK PLUG COVER
18{GP0000006899 20081276(SPARK PLUG - NGK CMR7H
19{GP0000006900 20081277 |(UPPER CASING
20|GP0000006901 20061124|SCREW - M5x14 $S$
21|GP0000006902 20060942 |SCREW - M4x12 $SS
22|GP0000006903 20054011 (REAR BRACKET
23|GP0000006904 20051174|BRACKET GASKET
241GP0000006905 20054005 |CYLINDER
25|GP0000006906 20054008 (IGNITION COIL BRACKET
26|GP0000006907 20051089(IGNITION COIL ASSEMBLY
27 20054552 20054552 |SCREW - M5x20
28|GP0000006908 | C36.1106.0301|WIRE A
29|GP0000006909 | C36.1106.0302|WIRE B
30|/GP0000006910 20051085 [EXHAUST GASKET
31|GP0000006911 20058857 EXHAUST HEAT SHIELD
32|GP0000006912 20070297 [EXHAUST
33|GP0000006913 20061311 (SCREW - M6x60
34|/GP0000006914 20051084 (HEAD GASKET
35|/GP0000006915 20054013|COMPRESSION RINGS
36 20053105 20053105|CIRCLIP $$$
37|GP0000006916 20062717 BEARING 10x13x16
38|GP0000006917 20054012 (PISTON
39|/GP0000006918 20054014(GUDGEON PIN
40{GP0000006919 20067739(FUEL TANK GUARD
41|GP0000006920 20055527 HEAT SHIELD
42|GP0000006921 20061112 |SCREW - M5x16 $$S
43|GP0000006922 20062708|CLUTCH BOLT
44| GP0000003624 20061467|WASHER $5S
45|GP0000006923 20058862 |CLUTCH ASSEMBLY
46|/GP0000006924 20062716|WASHER $5S
47| GP0000003621 20061348|FLANGED NUT - M8
48|GP0000006925 20051088 |FLYWHEEL
49 20054566 20054566 [LOCATING PIN




50|GP0000006926 20070315|OIL SEAL
51|GP0000006927 20053962 [CRANK CASING (LH)
52| GP0000003014 20054571(BEARING
53|GP0000006928 20051087|CRANK CASE GASKET
54|1GP0000006929 20061664 WOODRUFF KEY
55|/GP0000006930 20070294 CRANKSHAFT ASSEMBLY
56|GP0000006931 20053959|CRANK CASING (RH)
57 20056600 20056600(OIL SEAL
58|GP0000006932 20061084 [SCREW - M5x30
59|GP0000006933 20061431|WASHER $5S
60|GP0000006934 20058865 |STARTER CLUTCH
61| GP0000002925 20054561|WASHER $SS
62|GP0000006935 20059254 STARTER COG
63|GP0000006936 20058870(STARTER ASSEMBLY - CLOCK SPRING
64|GP0000006937 20059251 |STARTER ASSEMBLY - PULL CORD SPOOL
65|/GP0000006938 20059252 |STARTER ASSEMBLY - CLOCK SPRING HOUSING
66 20056498 20056498 STARTER ASSEMBLY - CLOCK SPRING
67|GP0000006939 20058871 |STARTER ASSEMBLY - HOUSING
68 20054603 20054603 [STARTER ASSEMBLY - EYELET
69|GP0000006940 20054676 |STARTER ASSEMBLY - PULL CORD
70 20081175 20081175(STARTER ASSEMBLY - PULL CORD HANDLE
71 -0ld 20054685 20054685|FUEL BREATHER VALVE
71 - New | GP0O000003206( A45.0111.0200(FUEL BREATHER VALVE
72|1GP0000006941 20054576FUEL TANK ASSEMBLY - BREATHER TUBE
74| GP0000003208 20070348|FUEL TANK ASSEMBLY - FUEL PIPE GASKET
75|GP0000006942 20056635|FUEL TANK ASSEMBLY - FUEL DELIVERY TUBE
76|GP0000006943 20057176(FUEL TANK ASSEMBLY - FILLER CAP
77|1GP0000006944 20057242 |FUEL TANK ASSEMBLY - FILLER CAP SEAL
78|GP0000006945 20057244 FUEL TANK ASSEMBLY - CAP RETAINER
79|1GP0000006946 20067782 |FUEL TANK ASSEMBLY - TANK
80|GP0000006947 20053113 |FUEL TANK ASEMBLY - FILTER
81| GP0000003210 20054663 FUEL TANK ASSEMBLY - PIPE CLIP
82|GP0000006948 20067743 [LOWER CASING
83|GP0000006949 20058869 |CLUTCH DRUM
84 20054564 20054564 |CIRCLIP
85| GP0000003014 20061639(BEARING
86|GP0000006950 20058856 (PLASTIC BASE
87|GP0000006951 20053971|CLUTCH HOUSING
88|GP0000006952 20061548 CIRCLIP
89|GP0000006953 20070477 (DAMPING COLLAR
90|GP0000006954 20054309|SHAFT COUPLER
91|GP0000006955 20061116|SCREW - M6x25
92|GP0000006956 20061550(CIRCLIP
93|GP0000006957 20060973 |SCREW - M5x14
94|1GP0000006958 20061393 (NUT
95|GP0000006959 20058858 |HEAT SHIELD




1|/GP0000006961 20054025|DRIVE SHAFT
2|GP0000006962 20080982 [DRIVE SHAFT TUBE
3|/GP0000006963 20070383 |VIBRATION DAMPER
4|GP0000006964 20059115(NEEDLE BEARING
5|GP0000006965 20081274(HANDLE BRACKET
6|/GP0000006966 20067794 (HANDLE BRACKET - SIDE PLATE
7|/GP0000006967 20081275(HANDLE BRACKET - COVER PLATE
8|GP0000006968 20058874 [HANDLE BRACKET - HARNESS BRACKET
9[GP0000006969 20067807 (HANDLE BRACKET - BOTTOM COVER
10{GP0000006970 20061001 |SCREW $5S
11 20060978 20060978|SCREW S$SS
12(GP0000006971 20058878 SHOCK ABSORBER SPRING
13{GP0000006972 20070419 (DAMPING SLEEVE (LOWER)
14(GP0000006973 20070420|DAMPING SLEEVE (UPPER)
15{GP0000006974 20059320(LOCKING BAND
16{GP0000006975 20061030(SCREW - M5x15
17{GP0000006976 20061396(NUT - M6
18(GP0000006977 20058875(WIRE CLAMP
19{GP0000006978 20054562 |WASHER $5S
20|GP0000006979 20053978 |HANDLE BAR CLAMP - UPPER
21]GP0000006980 20053982 [HANDLE BAR CLAMP - LOWER
22|GP0000006981 20079922 LOCKING KNOB
23| GPO000005317 20061278|HEX SCREW - M8x60
241GP0000006982 20061543|WASHER $55
25|GP0000006983 20081001 (HANDLE BAR
26|GP0000006984 20070415|HANDLE (LH)
27|GP0000006985 20059304 [HANDLE CLAMP (LH)
28|GP0000006986 20061126(SCREW - M5x45
29|GP0000006987 20054558 (NUT - M5
30|/GP0000006988 20067381 |TRIMMER HEAD GUARD
31|GP0000006989 20067392 |TRIMMER HEAD GUARD BUMP STRIP
32|GP0000006990 20058298 TRIMMER WIRE BLADE
33|GP0000006991 20054542 |SCREW $SS
34|1GP0000006992 20062724 |SCREW $SS
35|/GP0000006993 20081278|TRIMMER HEAD GUARD BRACKET
36|/GP0000006994 20062723 |SCREW $5S
37 20073764 20073764 |SCREW - M6x14
39|GP0000006995 20051715(ANGLE GEAR
40|{GP0000006996 30001300{ACCESSORY - TRIMMER HEAD ASSEMBLY
41|GP0000006997 20082829(ACCESSORY - BRUSH CUTTER BLADE - 30cm - 3T
42|GP0000006998 | €36.1111.0300|CONTROL HANDLE - (RH)
42-14 GP0000006999 20050236(THROTTLE CABLE




